
AGENDA



 
 

AB 361 REMOTE MEETING NOTICE 

 
This meeting is being held virtually pursuant to AB 361 as meeting in person may present 
imminent risks to the health or safety of attendees. The public may participate in this meeting 
remotely via zoom as set forth below. 
 
INSTRUCTIONS FOR USING ZOOM 

 Join the meeting using the link below. 
 You must have audio and microphone capabilities on the device you are using to join 

the meeting. 
 When you join the meeting make sure that you join the meeting with audio and follow 

the prompts to test your speaker & microphone prior to joining the meeting. 
 
TO SPEAK ON AN ITEM USING ZOOM 

 The Board President will call the item and staff will begin the staff report. 
[...]
Assistant Engineer. Hazen evaluated existing conditions at NYCDEP identified flooding hotspots in South East 
Queens and identified applicable flood mitigation solutions. Ms. Takada conducted field walkthroughs to eval-
uate existing conditions of hotspots.

Experience Prior to Hazen

Red Hook Wastewater Treatment Plant Storm Resiliency, NYCDEP, Brooklyn, NY
Provided design services for improvements to the Red Hook Wastewater Treatment Plant to mitigate flood 
damage from future events. Responsibilities included: 

• Performing engineering activities associated with the preparation of Facility Plan (FP) report and Basis of 
Design Report (BODR)

• Calculating leakage rates of proposed flood adaptation strategies

• Developing an environmental sampling plan for the project

• Preparing presentation materials and graphics for the FP and BODR

• Requesting information from flood protection equipment suppliers and coordinating meetings between 
suppliers and D&B

• Communicating with NYCDEP and submitting project documents through e-Builder (PMIS)

• Reviewing Task Order Contract (TOC) Invoices



Sean DuPuis, PE
Structural

Mr. DuPuis is a civil engineer with over 15 years 
of expertise in structural assessments, analysis, 
design, and construction of facilities for 
municipal, federal, and private clients. 

Lead structural discipline and multi-discipline engineering and drafting 
project teams in development of construction documents including re-
ports, calculations, drawings, and specifications. Perform technical 
structural and contractibility reviews for water and wastewater design 
projects and provides services during construction including review of 
shop drawings and product data, answering requests for information, 
structural observation, and quality control management.

Biosolids and Energy Phase I: Preliminary Design, Goleta Sanitary 
District (GSD), Goleta, CA
Structural Lead. This project is developing a Preliminary Design Report 
that includes preliminary design of a new digester and CHP facility, 
develop cost estimate for these facilities, conduct regulatory and envi-
ronmental assessment, and provide conceptual layout of all expected 
facilities for construction.  

Biosolids Loadout Condition Assessment, Eastern Municipal Water 
District, Perris, CA
Structural Lead. The biosolids loadout facility at the PVRWRRF has ex-
perienced failure of several components including loadout gates and 
loadout measurement cells. These failures have necessitated greatly 
increased operator involvement to keep the facility functioning. Hazen 
was appointed to evaluate current condition of the facility to recommend 
improvements that would restore it to reliable operation. 

Delta Diablo Resource Recovery Facility Master Plan, Delta Diablo, 
Antioch, CA
Performed Level 1 condition assessment of structures at the Wastewater 
Treatment Plant checking for defects and distress in existing concrete 
and steel structures and providing recommendations for priority of re-
pairs.

PFAS Treatment Project at MN Plant #2 Leland Thompson WTF, 
Rubidoux Community Services District, Jurupa Valley, CA
Structural Lead for design of foundations for GAC vessels, electrical 
equipment, pipe supports, and canopies. 

Education
M.S., Civil Engineering, Arizona 
State University, Arizona, CA

B.S., Civil Engineering, Arizona 
State University, Arizona, CA

Certification/License
Professional Engineer

Areas of Expertise
• Structural Assessment

• Structural Analysis

• Design and Construction

• Structural and Constructability 
Reviews of Water and 
Wastewater Design Projects

• Construction management 
and inspection

Professional Activities
• ASCE

Hazen 



Hazen and Sawyer

 

Sean DuPuis, PE

Centralized Groundwater Treatment PFAS/ PFOA Treatment, City of Monterey Park, Monterey Park, CA
Structural Lead for design of foundations for a mix of refurbished and new GAC vessels, electrical equipment, 
pipe supports, and access stairs. Delivery as part of a Design Build team with Filanc. 

Skyfarm ‘A’ and Hansford Court Lift Station Reconstruction, City of Santa Rosa, Santa Rosa, CA
Structural Task Lead for update to the 2019 California Building Code for the Skyfarm ‘A’ and Hansford Court 
Lift Station Reconstruction project. The City needed to replace the damaged sewer lift stations from the 2017 
Tubbs forest fire in order to serve residential housing which is being rebuilt in the area. The City would like to 
investigate hazard mitigation measures that will reduce the risk of damage to the facilities in the event of 
another disaster. Condition assessments and testing were performed at both lift stations to determine the 
extent of mechanical, electrical and structural replacements. Structural replacements at Skyfarm ‘A’ lift station 
include the entire lift station building superstructure and foundation, and standby generator foundation. The 
replacement building, which matches the same footprint of the existing lift station, consists of reinforced 
masonry shear walls designed for Seismic Design Category E, with fire resistant steel trusses and metal deck-
ing diaphragm roof system, supported on a concrete mat slab foundation. Structural replacements at Hansford 
Court lift station include replacement of concrete slab at grade around existing precast wet well, installation 
of a new buried precast concrete valve vault adjacent to the existing wet well, and standby generator foundation.

La Brea Subarea Groundwater Supply Project – Wells, Transmission Main, and Treatment Facilities, City 
of Beverly Hills, CA
Structural Calculation Reviewer for the City of Beverly Hills La Brea Subarea Groundwater Supply Project. This 
is a $50 M project the City is implementing to expand their local water supply by developing groundwater in 
the La Brea Subarea of the Central Groundwater Basin. The project includes three (3) groundwater wells to be 
drilled and equipped, 4-miles of raw water transmission main through the City of Los Angeles and Beverly 
Hills, and upgrade of the City’s existing reverse osmosis treatment plant. The first phase of the project which 
Hazen is leading is the drilling and equipping of the first groundwater well, and construction of the 4-mile 
transmission main. Structural tasks include design of a well building with special reinforced masonry shear 
walls supporting a flexible roof diaphragm. The building roof system consists of cold-formed steel trusses 
supporting metal decking with rigid insulation and metal tile roofing. The well building was designed with a 
section of removable roof and removable walls to facilitate removal of the well pump and piping for maintenance 
or replacement. 

Leo J. Vander Lans WTF Calcium Chloride Bulk Storage Expansion, Water Replenishment District of 
Southern California, Lakewood, CA
Structural Submittals Reviewer during Construction for the Calcium Chloride Bulk Storage Expansion Project. 
Calcium chloride is used at the Leo. J. Vander Lans Advanced Water Treatment Facility to stabilize reverse 
osmosis permeate prior to groundwater injection for the seawater barrier. The existing 5,000 gal calcium 
chloride storage tank does not provide adequate storage capacity when the plant operates at average flow, and 
for max 8 MGD design flow. Hazen recommended expanding storage by installing a new 5,000 gal storage 
tank. The structural scope included design of a conventionally reinforced, cast-in-place concrete containment 
structure for chemical storage, and cast-in-place concrete pipe trench with traffic rated precast covers used to 
connect the existing chemical containment structure with the new one. The design also includes a pre-engi-
neered steel canopy structure over the chemical storage. 



Po
rt

ne
r, 

C
hr

is

Christopher Portner, PE, CEP
Cost Estimating

Mr. Portner has provided cost estimating 
services for a wide-range of infrastructure 
related projects, including, but not limited to: 
water treatment and distribution, wastewater 
treatment and distribution, CSO reduction, 
recycled water treatment and distribution and 
roadway reconstruction. Mr. Portner is in AACE 
Certified Estimating Professional.

West Napa Pump Station Project, Napa, CA
Cost Estimator in charge of increasing the firm capacity of the pump 
station to 15.4 mgd, and address the aging infrastructure such as the 
seismic condition of the 40-year old existing facility. The existing pump 
station was congested with little to no room for expansion of pumping 
capacity. Project elements include a new submersible pump station, new 
electrical building and infrastructure, chemical injection for corrosion 
control, odor control, solar panels, demo of the existing pump station 
and site civil improvements. 

Disinfection Improvements at the Laguna Treatment Plant, City of 
Santa Rosa, Santa Rosa, CA
Cost Engineer for the design of disinfection improvements at the 67-mgd 
Laguna Treatment Plant. The scope of work includes upgrade of the ex-
isting ultraviolet disinfection system to treat the entire 67-mgd plant 
flow, addition of a sodium hypochlorite system for disinfection of a side 
effluent stream and construction of a 35-mgd diversion pipeline to return 
off-spec water to the head of the plant. 

JB Latham Miscellaneous Improvements, South Orange County 
Wastewater Authority, Dana Point, CA
Cost Engineer for design of the miscellaneous improvements at the JB 
Latham WWTP. Improvements included rehabilitation of existing grit 
basins, including replacement of existing piping, covers and valves as 
well as structural modifications. Additionally, replacement of the exist-
ing emergency generator and effluent flow meters and isolation valves 
were designed.

Education
MS, Environmental Engineering, 
University of California at 
Berkeley

BS, Civil and Environmental 
Engineering, University of 
California at Berkeley

Certification/License
Professional Engineer

Certified Estimating Professional 
(CEP)

Areas of Expertise
• Cost Estimating

• Wastewater Treatment Plant 
Design

• Wastewater Process 
Engineering

• Construction Management

• Scheduling

• Change Order Preparation and 
Negotiation

• Design Services During 
Construction

Professional Activities
Water Environment Federation 
(WEF)

American Association of Cost 
Engineers (AACEi)

California Water Environment 
Association (CWEA)

Hazen 



Hazen and Sawyer

Portner, C
hris

Christopher Portner, PE, CEP

EBMUD Struvite Control Project, Oakland, CA
Cost Engineer for a plant-wide assessment of struvite formation and assessment of control options at EBMUD’s 
168-mgd Main Wastewater Treatment Plant. The scope of work included field sampling, technological survey, 
process modeling, alternative evaluation and life cycle cost analysis of the centrate and dewatering systems.

Town of Windsor Influent Wet Well and Headworks Screening, Windsor, CA
Cost Engineer for the Influent Wet Well and Headworks Screening Project to provide upstream screening of 
the influent pump station and replacement of existing grit and fine screening equipment. The scope of work 
included alternative analysis of various vendors and technologies for both screening and grit washing equip-
ment and detailed design of the selected alternatives. Cost estimating scope included new screening and grit 
equipment along with buried structures and process piping.

AB Diffusers, Instrumentation and Controls Project, Napa Sanitation District, CA
Cost Engineer for replacement of existing diffuser technology in two aeration basins at the 15-mgd Napa San-
itation wastewater treatment plant. Scope of work included alternative assessment and detailed design of the 
new aeration system, including control system modifications.

EBMUD Secondary Clarifier Technology Evaluation Assessment, Oakland, CA
Cost Engineer for the assessment and alternative evaluation for the secondary clarifiers. The scope of work 
includes an industry-wide survey of peripheral flow peripheral overflow clarifiers, stress testing, CFD model-
ing and alternative analysis.

Skyfarm ‘A’ and Hansford Court Lift Station Reconstruction, City of Santa Rosa, CA
Cost Estimator. Hazen was selected to provide a condition assessment, alternative analysis, detailed design 
and design services during construction for reconstruction of two of the City of Santa Rosa’s wastewater lift 
stations. The lift stations were destroyed in the 2017 Tubbs fire. The reconstruction included replacement of 
existing lift station structures, pumps, electrical service, and associated electrical, mechanical and control 
components along with provisions for temporary pumping and power to ensure uninterrupted wastewater 
service to the surrounding residents. Since these lift stations were destroyed as part of a natural disaster, the 
design also required collaboration and coordination with the City and FEMA to comply with federal funding 
requirements.

Los Angeles Department of Water and Power, Treatment for San Fernando Groundwater Basin, Los Angeles, CA
Cost Engineer. The project is a large-scale groundwater remediation which may require advanced treatment. Role 
includes leading civil design for multiple water treatment plants. Civil design included trunkline piping, yard 
piping, off-site piping, grading, paving, drainage, and miscellaneous site improvements. Coordination with oth-
er disciplines including mechanical, electrical, instrumentation, architectural, and structural. 

San Diego County Water Authority Planning Services for Task 2 – 1st Bifurcation FCF Alternatives Anal-
ysis, San Diego County Water Authority, San Diego, CA
Cost Estimator. This project includes preliminary alternatives analysis, planning level conceptual design and cost 
estimates, stakeholder coordination, environmental review and permitting evaluation for 11 bifurcation flow 
control facilities. Hazen team members completed an extensive alternatives evaluation that included several 
pipeline isolation alternatives for replacing the 11 existing bifurcations structures as well as identifying addition-
al site improvements including security, treatment, and communications. The pipeline isolation alternatives 
evaluation included construction cost estimates for each alternative, and a shutdown cost and lifecycle cost 
evaluation for each alternative to better understand the total cost of implementing each alternative.



LOS ANGELES/ORANGE COUNTY/RIVERSIDE/VENTURA/SAN DIEGO/FRESNO/BERKELEY/BAKERSFIELD 
31726 Rancho Viejo Road, Suite 218 ▼ San Juan Capistrano, CA 92675 ▼ Tel: (949) 248-8490 ▼ Fax: (949) 248-8499 

SARA J. HEAD, QEP 
Principal Scientist 

OVERVIEW 
Ms. Head has 40 years of experience in environmental 
permitting and compliance.  She has worked with many 
sanitation districts and water agencies to provide feasibility 
studies, California Environmental Quality Act (CEQA) 
analyses, and air permitting support.  Air quality permitting 
is her expertise, and she has obtained Permits to Construct 
(PTCs), Prevention of Significant Deterioration (PSD) 
permits, and/or Title V permits for many sources, including 
water treatment plants, fossil fuel and renewable power 
plants, manufacturing facilities, refineries, and others.  She 
has assisted with feasibility studies to investigate the use of 
biogas and biomass as a fuel for power generation, including 
performing regulatory analyses for these projects.  She has 
also done many projects that require environmental review 
documents under CEQA and/or the National Environmental 
Policy Act (NEPA), in addition to preparing air quality 
impact analyses for these documents.  Ms. Head is the 
co-author of an article on “Sailing Through CEQA” in the 
Winter 2017 issue of Source, the magazine of the 
California-Nevada Section of the American Water Works 
Association (AWWA).  She has worked with clients within 
the South Coast Air Quality Management District 
(SCAQMD), including permitting and projects to prepare 
CEQA documents for many source types.  She is currently 